Schematic

#1

Description Pana Non UL
L Pans UL
1 Leg 101325
2 Borcm plate 101326
3 Cover tor bottom plate 101327
4. Back plate 101328
UL - 101546
5. S«e plate (leh) 101329
UL - 101531
6. Siwse plate (nght) 101330
UL . 101532
v, Fron! piate 101331
8. Batfie 101334
9. Top plate 101332
10 Basic door - 101333
16. Drah requlator 100644
18. Arr tlow plate 100437
18A. UL - 101593
19. Smoke hole cover 101378
24, Traverse bar for cover 100229
26. Firebrick (ea.) 121065
27 Mounling hook for scraen 124591
30. Wire stop for mechantsm 121061
3N Trachks (ea.) 150743
32. Hinge mechanism - complete 150247
4. 7 mm casior 121070
35 10 mm castor 121050
39. Steel bars for latch (ea ) 124577
40. Clostg puace for door 151881
4. Handle - complete 150889
41A. UL - 151150
42. Screen - complete 150893
43 Bakelite knob for screen 124516
44, Ash retainer 101685
44A. UL -101622
45 Prermix handle 121049
45A. Wooden knob UL - 124833
45. Ciip for screen knob 124507
47. Damper handle 151082
48. Smake outle! - compiete 151161
49. Boftom bum plate ~ nght 101524
50. Boftom bum plate - leh 101655
Si1. RoCkwool insulation 124868
52. Damper disc 100232
53. Handle mece 101350
60. M6 x 25 hex head screw 9905
61. M6 x 10 hex head screw 9962
62. M6 x 20 hex head screw 9904
63. M6 fiat washer 9975
64. M6 x 16 hex head screw 9903
65. M8 x 20 hex head screw 9913
66. M8 washer 9976
67 S x 20 friction pan 117058
68 M8 x 35 ftat head screw 9948
69. M8 hex nut 9931
70. M8 x 16 hex head screw 9912
7. Ovtie! Gaslant (2) 1/4° 200024





